Parts Number List

FLAT BED CHAINSTITCH MACHINE

CF2300M

MODELS & DEVICE

CF2300M CF2303M

EC

JAMATO SEWING MACHINE MFE. CO,LT0




% & iR CF 3 EALIPIRES

AEHSRIF|RLL CF2300M-1 OO M HEKRIFE,
WMETE, 1555 PARTS No. (EHSH3) (il 6200066).

NP ERRELZE LRef.No. § Ctbn 7-1 (3.2 ~6.4) 3k ;xR Ref.No.7-1 X I & iE
3.2,4.0,4.8,5.6,6. 4 ZFEEE.)
YeX&TF EXTRA B4, #RiF7EE L REF.NO. f§ (EXTRA) ({5130 37-2 (EXTRA))

AEGSHBIIRZICHER, NEARMAER. ULER~RAE, BLSBTEM.

How to use this Parts List

The illustrations on this Parts List are drawn on the basis of CF2300M-1 O M,

When you order the parts, please tell us Parts No.(e. g. 6200066).
¥ The gauge width is indicated adjacent to Ref. No. of the illustration.
(e. g. 7-1(3.2-6.4) means that Ref. No. 7-1 is applicable to the needle distances of
32,40, 48,56, and 64.)
¥ For special order parts, the mark EXTRA have been indicated adjacent to Ref. NO. (e. g.
37-2 (EXTRA)).

This Parts Number List is subject to change for improvement without notice.



Contents

HX

MISCELLANEQUS COVER (1) ANX—BF%k (1) 1
MISCELLANEQOUS COVER (2) ANX—BER (2) 2
MISCELLANEOUS THREAD EYELETS REE R 3
MISCELLANEOUS BUSHINGS &EYE GUARD JyVaRU7AH-FBAK 4
MAIN SHAFT DRIVING MECHANISM THtEE 5
UPPER SHAFT & NEEDLE THREAD TAKE-UP MECHANISM THRCEHRIBEUEE 6
NEEDLE BAR MECHANISM HiEEE 7
PRESSER FOOT MECHANISM BIfE 8
SPREADER MECHANISM B RIL—/NEE 9
LOOPER DRIVING MECHANISM JL—IEE 10
FEED DRIVING CONTROL MECHANISM A U SRE S 11
FEED DRIVING MECHANISM XY 12
LUBRICATING MECHANISM fam R 13

CF2303M EXCLUSIVE PARTS(1)

Y7EFTIVERBMR(T)14

CF2303M EXCLUSIVE PARTS(2)

Y 7EFIERBM(2)15

EC DEVICE for CF2303M EC%iE 16
SUPPORTING BOARD RT IR 17
THREAD STAND RIB 18

WARNING LABEL

]
il
Al
P
=

19




CF2300M



MISCELLANEOUS COVER(1)
O

HIN—BFF%(T)

RefNo Parts No. Description m A Amt. Req
1 6100005 Top Cover EHNR— 1
2 110045 Screw(M4-0.7 X 12) xRy 15
3 6100011 Top Cover Gasket Ha s VA AQE Y 1
4 6100012 Qil Sight Window FAIVEERE 1
5 6100013 Top Cover Seal Plug EHNR—5E 1
6
7 6100701 [6100015] Head Cover ~y RN 1
8 6100016 Head Cover Gasket Ay RANR=Ry F> 1
9 6100017 Head Cover Seal Plug 5 1

10

11 6100003 Bed Rear Cover Ny REgHIN— 1
12 6100019 Bed Rear Cover Gasket Ny REgEHN—Iy F Y 1
13 6101051 Side Cover e a AN 1
14 170001 Screw(M5-0.8 x 8) Ry 1
15 300100 Conical Spring Washer mMNNR Ty v 2
16 180005 Screw{M5-0.8 x 8) Ry 1
17 160000 Screw(M3-0.5 x 3) bxy 1
18 6100020 Rubber Cushion{Large) vy TAK) 1
19 6100021 Rubber Cushion(Small) A== VNI 2
20 6100724 Cover Latch Spring ANR—=FyFINR 1
21 110012 Screw(M4-0.7 x b) = 1
22 110013 Screw(M4-0.7 x 8) kxry 1
23

24 190078 Screw{M4-0.7 X 5) IRREMTRY 1
25 000015 Nut vk 1
26 110016 Screw(M4-0.7 X 15) xRy 1
27 330000 Seal Plug S 1
28

29 009970 Screw(M6-1 x 20) Ry 6
30 340016 Machine Frame Supporting Bar Ny RZTH 4
31

32 000726 Rivet 1EA%E 5
33 6100028 Qil Reservoir Gasket HET Ry Fy 1
34 6100027 Oil Reservoir yi:k- o 1
35 6100029 Drain Hole Seal SHRFRI Ny 1
36 005075 Screw(3/8-24 x 8) SHRFRY 1

CF2300M



CF2300M



MISCELLANEOUS COVER(2)
e

HNN—BEF%(2)

2

RefNo Parts No. Description m A Amt. Req
1 6100006 Cloth Plate(Large) KA~ 1
2 009749 Screw(M4-0.7 X 16) Ry 3
3 009747 Screw(M4-0.7 X 10) kY 1
4-1 6100033 Looper Thread Take-up Cover(32,40,48,56) H.LH/8— 1
4-2 6100034 LooperThreadTake-upCover(64) HLAIN— 1
5 006004 Screw(11/64-40 x 9.7) IRy 1
6 000010 Conical Spring Washer mIRxI7vv 1
7 6100035 Take-up Cover Spring NLFIR—IRXK 1
8 110030 Screw(M3-0.5 X 2.6) IRy 2
9 61010562 Cloth Plate(Small) INAIIR— 1

10 130003 Screw(M4-0.7 X 7.3) jl= 8 1
11 130004 Screw(M4-0.7 X 14) IRy 1
12 6100055 Seal Plug B 1
13 110013 Screw(M4-0.7 X 8) IExy 8
14 110079 Screw(M4-0.7 X 8) IExy 2
15 6100036 Bed Top Cover(Right) Ry R EHN—(H) 1
16 6100037 Bed Top Cover(Right) Gasket Ry REANR—EFE)/yF> 1
17 007610 Screw(M4-0.7 X 10) Ry 8
18 130006 Screw(M4-0.7 X 10) I8 2
19 6100039 Bed Top Cover(Left) Ry R EHIR—(E) 1
20 6100040 Bed Top Cover(Left) Gasket Ry REANR—(E)IyF> 1
21 6100041 Feed Regulating Pushbutton AP % 1
22 6100042 Feed Regulating Pushbutton Spring 7w ¥ a2R¥ >V/Ix 1
23 6100331 O-ring(P6) ouvy 1
24 000425 Washer A 1
25 6100333 Retaining Ring AbyFU2T 1
26 6100043 Seal Plug B 1
27 6100017 Seal Plug B 5
28 6100621 Needle Bar Guard HEA— R 1
29 6100046 Bed Rear Cover(Small) Ry R#73/8—(N) 1
30 6100047 Bed Rear Cover(Small) Gasket Ry REBEANR—(INICy F> 1
31 6100048 Ball Bearing Housing NIV 1
32 6100334 O-ring ouvy 1
33 110048 Screw(M4-0.7 X 10) Txy 3
34 6100038 Bed Top Cover{Left), C. Set Ry R_EHIR—(E)(FE) 1
35

36 6100049 Stitch Plate Support #HiRa 1
37 110041 [110009] Screw(M4-0.7 x 8)[M4-0.7 x 8] ERY 2
38 000745 Knock Pin oy 2
39 6100050 Bed Front Cover Ny RETH/IR— 1
40 6100051 Bed Front Cover Gasket Ny REIANR—Iy £ 1

Ref. No. 41 to 61

See the following page.

CF2300M



CF2300M



MISCELLANEOUS COVER(2)
o

B IR—BEFHR(2)

2

RefNo Parts No. Description m A Amt. Req
41 6100001 - Front Cover Hinge HiBgF AN—kV Y 1
42 110016 Screw(M4-0.7 X 15) kxy 2
43-1 6101050 Front Cover(32, 40, 48, 56) BIFF /8~ 1
43-2 6101053 Front Cover(64) IR A/~ 1
44 170020 Screw(M4-0.7 X 8) xRy 1
45 300100 Conical Spring Washer mIXxITv vy 2
46 160001 Screw(M4-0.7 x 4) xRy 1
47 180017 Screw(M4-0.7 X 6) =7 1
48 6100021 Rubber Cushion(Small) AR D WNTIN| 2
49 6100054 Front Cover Spring BIREF A1 /8—/U% 1
50 110012 Screw(M4-0.7 X 5) ERY 2
51 180018 Screw(M4-0.7 X 7) NRETRY 1
52
53 6101040 Supporting Block wmysovy 1
54 130002 Screw(M3-0.5 x 6) Exy 2
55 6101041 Guide Spacer HARAR—Y 1
56 6100859 Fabric Edge Guide(Left) ER(EL) 1
57 6100860 Fabric Edge Guide Chip ERFv S 1
58 004182 Screw(3/32-56 x 2.5) IRy 1
59 6100861 Fabric Edge Guide(Right) ER(A) 1
60 000538 Washer Ty 2
61 110031 Screw(M4-0.7 X 12) =7 2

CF2300M



CF2300M



MISCELLANEOUS THREAD EYELETS REEFR 3
- |

RefNo Parts No. Description m B Amt. Req
1 6100056 Thread Tension Spring Cap HRAF/NREFv Y S(L) 5
2 6100057 Tension Spring Bushing SHEEFFy REIVIEX 5
3 6100058 Tension Spring (Needle Thread) HRBF/INKETR) 3
4 6100059 TensionSpring(TopCover&LooperThread) RIFF/NREBD - IL—/GR) 2
5 6100060 Thread Tension Spring Retainer RFFINRF v I(T) 5
6 000177 Felt 7zl bk 5
7 6100062 Tension Disc SERFM 10
8 290029 Tension Post REFFE 5
9 6100064 Tension Post Ferrule RFFEREL 5

10 6100065 Tension Disc Separator FHIE AR 1
11 6100066 Tension Disc Eyelet HRFFMARE 5
12 6100067 Thread Lead-in Guide RFFERE 5
13 6100068 Tension Post Support KRFAFE 1
14 110013 Screw(M4-0.7 X 8) _U:*:/ 6
15 6100069 Looper Thread Eyelet J—IRaE 1
16

17 6100070 Top Cover Thread Eyelet(Left) B Y SRE () 1
18 6100071 Looper Thread Eyelet JL—I%iE 1
19 110009 Screw(M4-0.7 X 8) xRy 6
20 6100072 Looper Thread Eyelet{Long) JL—IVRE(R) 1
21 6100073 Thread Eyelet Pipe(Short) $38/A 7 (R) 2
22 6100074 Thread Eyelet Pipe Stay FE/ATXT 2
23 000532 Washer Ty 2
24 004353 Screw(9/64-40 X 7) Exy 2
25 6100075 Thread Guide Plate FREAR 1
26 6100076 Top Cover Thread Eyelet(Right) #Y RIE(R) 1
27 000538 Washer A 2
28 000651 Guide Pin A1 REY 1
29

30 6100321 SP Device, Complete Set SPI=E (#8)

31 6100869 SP Container SPH>Y

32

33 6100078 Felt SP7zlLk

34 6100079 Needle Thread Eyelet gHRE

35 350009 Wood Screw(¢ 5.5 X 6) b =)

36

37 6100080 Needle Thread Guide =T

38

39 6100081 Needle Thread Eyelet g8

40 130003 Screw(M4-0.7 X 4.5) IERY

41

42

43

44

45 6100082 Top Cover Thread Guide, C. Set Y REA(E) 1
46 6100083 Top Cover Thread Guide U AREA 1
47 6100084 Supplementary Thread Guide INRFERE 1
48 001818 Tension Post RiIBFE 1
49 6100086 Supplementary Tension Disc NERFI 2
50 6100087 Supplementary Tension Spring #iU RFF/NR 1
51 000360 Nut Fv bk 1




CF2300M



MISCELLANEOUS BUSHINGS & EYE GUARD

Ty v ROT7A H— RERSD

RefNo Parts No. Description @ A Amt. Req
1 6101044 Oil Seal ALY —=Ib 2
2 000195 Oil Wick S 1
3
4 6100092 Presser Bar Bushing Brgsvyya 1
5 6100651 [6100093] OQil Seal A= 2
6 6100094 Spreader Driving Bar Bushing BURIL—/IETyYa 1
7 6100095 Oil Seal AA1ILY—I 1
8 6100096 Spreader Driving Shaft Bushing(Left) &' %/L—/\&87 v > 1 (k) 1
9 6100097 Spreader Driving Shaft Bushing(Right) &Y kJ/L—/87 v 2 2 (H) 1

10 6100098 Foot Lifter Lever Bushing HIBsrava 1
11 6100099 Needle Thread Take-up Bushing(Front) #H:5Ri& V7 v > 1 (81) 1
12 6100100 Needle Thread Take-up Bushing(Rear) #:R&VET v > a1 () 1
13 6100101 Lower Shaft Bushing(Left) TETvya 1
14 6100102 Oil Seal A2 —Ib 1
15 6100103 Looper Rocker Shaft Bushing(Left) JL—IRiEE Ty ¥ 1 () 1
16 6100104 Looper Rocker Shaft Bushing(Right) JL—/Sgif&# 7y ¥ a1 (H) 1
17 6100105 Oil Seal A=) 1
18 6100106 Needle Guard Driving Shaft HETHTva 2
19 6100107 Seal Plug A 1
20 6100108 Feed Bar Driving Shaft Bushing(Left) #U#7 v > 2 (k) 1
21 6100109 Feed Bar Driving Shaft Bushing(Right) XU &~ v 2 1 (f) 1
22 6100110 Seal Plug = 1
23 6100111 Oil Seal FAIN—Ib 1
24 6100112 Looper Driving Shaft Bushing{Front)  JL—/S&17 v & 1 (1) 1
25 6100113 Looper Driving Shaft Bushing(Rear)  JL—/S#7 v > 1 (%) 1
26 6100114 Differential Lever Shaft Bushing EFLNN—-8TyYa 1
27 6100017 Seal Plug B 1
28 6100043 Seal Plug B 1
29 6100115 Seal Plug Bt 1
30 6100116 Seal Plug o 1
31 6100652 & Eye Guard, Complete Set 7 A H— R () 1
32 6100118 Eye Guard Support 7 A H— RIS 1
33 009784 Screw(M6-1 x 10) kxy 1
34 6100119 Eye Guard F7A4H—R 1
35 004236 Screw(3/32-56 X 4.2) kxy 2
36 6100120 Eye Guard Holder FAH=RRILS 1
37 006004 Screw(11/64-40 X 7.8) Y 1
38 000010 Conical Spring Washer mM/NRT v v 1
39 000547 Washer Tyy 1
40 000334 Nut Al 1

CF2300M



N

CF2300M



MAIN SHAFT DRIVING MECHANISM

RefNo Parts No. Description m & Amt. Req
1 6100122 Pulley 7=y 1
2 160005 Screw(M6-1 X 8) =3 5
3 160007 Screw(M6-1 X 6) kxry 9
4
5
6 6100123 Ball Bearing(Right) N=IRTF Y T(EH) 1
7 6100124 Main Shaft Sprocket(Lower) NILNT7—=U(F) 1
8 6100622 [6100125] Ball Bearing(Middle) R=IRF () 1
9 6100126 Qil Pump Driving Worm 7 —LI 1

10 6100127 Adapter TETE 1
11 6100128 Ball Bearing(Left) R=ILRT )V T(E) 1
12 6100129 Lower Shaft(Right) TEI(B) 1
13 6100130 Lower Shaft Joint = 1
14 6100626 [6100131] Looper Thread Take-up TRAFHL 1
15 008047 Screw(7/32-32 x 3.6) Exy 2
16 6100132 Ball Bearing R=IRFV T 1
17 6100133 Needle Guard Connecting Rod, C. Set(2) &%= 0y R (#2) 1
18 6100134 Needle Guard Connecting Rod, C. Set(1)#%4 0Oy R(#E1) 1
19 6100135 Needle Guard Connecting Rod #H2oov R 1
20 110005 Screw(M3.5-06 X 12) xRy 2
21 6100136 Needle Guard Eccentric HZT XY 1
22 160003 Screw(M5-0.8 x 5) Ry 2
23 6100137 Connecting Rod Pin Ay kEY 1
24 6100138 Needle Guard Driving Shaft Arm #52 o i 1
25 005650 Screw(M5-0.8 X 14) kxy 1
26 160000 Screw(M3-05 x 3) Exy 2
27 6100139 Counterweight AN Sk e (i 1
28 110036 Screw(M3-05 X 6.5) =xy 2
29 6100140 Lower Crankshaft TEo >0 1
30 310035 Oil Wick PP 1
31 160001 Screw(M4-0.7 X 4) Ry 2
32 6100142 Ball Bearing R—IRF YT 1
33 6100343 Retaining Ring ANy FUT 1
34 6100143 Spacer ANR—1H 1
35 6100145 Collar(8 X 13 X 6mm) h>— 1
36 6100146 Needle Guard Driving Shaft HE o 1
37-1 6109201 Needle Guard(Rear)(32, 40, 48, 56, 64) #5247 () 1
37-2 6109200 Needle Guard(Rear)(Extra) #2018 (RPEmR) 1
38 110083 Screw(M3.5-0.6 x 4.5) IRy 1
39 6100147 Supporting Plate Stay(Lower) A LHREERFIRZ T (T) 1
40 110048 Screw(M4-0.7 X 10) xRy 2

Ref. No. 41 to 59

See the following Page.

CF2300M



CF2300M



MAIN SHAFT DRIVING MECHANISM
-

TEEE

RefNo Parts No. Description m A Amt. Req
41 6100148 Supporting Plate Stay(Upper) B LFBI R T () 1
42 110009 Screw(M4-0.7 x 8) Exy 1
43 6100149 Supporting Plate B LRERAHR 1
44 130002 Screw(M3-0.5 X 6) kxy 2
45
46 6100150 Thread Take-up Eyelet HLRE 2
47 000014 Washer Ty 2
48 220003 Screw(1/8-44 x 3.8) jI2=87) 2
49 6100071 Looper Thread Eyelet L—IRE 1
50 001818 Tension Post RERFIE 1
51 6100086 Supplementary Tension Disc NERFM 2
52 6100087 Supplementary Tension Spring INRFINR 1
53 000360 Adjusting Nut HFEES v b 1
54 6100152 Cast-off Plate Bracket REAR 1
55 001223 Screw(9/64-40 X.7.5) kxy 1
56 6100153 Cast-off Plate RENRN 1
57 000532 Washer Ty 1
58 004106 Screw(9/64-40 X 6.5) [l 1
59 160030 Screw(M3.5-0.6 X 3) xRy 2

CF2300M



CF2300M

29




UPPER SHAFT & NEEDLE THREAD TAKE-UP MECHANISM
]

rEMROHRBRUEE O

RefNo Parts No. Description m A Amt. Req
1 6100649 [6100154] Handwheel N RikR1—=)L 1
2 160005 Screw(M6-1 X 8) =8 1
3 160007 Screw(M6-1 X 6) kxy 11
4 000989 Handwheel Mark INY RIRA =L~ —2 1
5 6100622 [6100125] Ball Bearing R=IRFYT 2
6 6100127 Handwheel Adapter FETY 1
7 6100773 [6100156] Timing Belt FA4EIRILE 1
8 6100157 Upper Shaft Sprocket(Upper) NIV F—=U (k) 1
9 6100498 [6100158] Upper Shaft(Right) ER(R) 1

10 6100159 Upper Shaft Joint LEhiRE 1
11 6100160 Counterweight(Small) IRSVRT A NN 1
12 110009 Screw(M4-0.7 X 8) Exy 2
13 6100161 Upper Crankshaft oS>0 1
14

15

16

17

18 6100162 Retaining Ring IE X & 1
19 6100163 Ball Bearing R—=ILRFUT 2
20 000926 Rubber Seat TLEE 1
21 160004 Screw(M6-1 X 4.8) xRy 2
22

23 6100165 Connecting Rod trigunOov R 1
24 005071 Screw(11/64-32 X 14) Ry 2
25 001174 Screw(9/64-40 x 10.3) xRy 2
26 6100166 Guide Fork RLIEX 1
27 004312 Screw(1/8-44 x 7.9) ji=S 2
28 6100167 Driving Lever B i\ s 1
29 120013 Screw(M6-1 X 15) rExy 1
30 120015 Screw(M5-0.8 X 10) xRy 1
31 000555 Washer A 1
32 6100168 Spacer ANR—1 1
33 6100169 Driving Shaft iRV E 1
34 6100171 Bracket HRigUA 1
35 000600 Spring Washer ATV TTy v 1
36 005650 Screw(M5-0.8 X 14) xRy 1
37 6100172 Needle Thread Take-up trig) RE 1
38 6100173 Top Cover Thread Take-up Bl kigy 1
39 110004 Screw{M3.5-0.6 x 8) 1kxy 2
40 6100170 Needie Thread Take-up, C. Set g U A () 1

CF2300M



Te}
o

//
AY
\
A () ==y |- - -
Ay
N
[s9)
Al

9 Maodla
Z NCCUTC

CF2300M



NEEDLE BAR MECHANISM
]

s

RefNo Parts No. Description m A Amt. Req
1 6100775 Needle Bar Thread Eyelet gHERE 1
2 004358 Screw(9/64-40 X 5.6) kxy 1
3 6101045 Needle Bar & Needle Bar Bushing, C. Set #t#& - #&7 v > 2 (f8) 1
4
5 6100653 Needle Bar Bracket HEiE 1
6 110035 Screw(M4-0.7 X 10) kxY 1
7-1 6109107 Needle Clamp(48) #iE X 1
7-2 6109108 Needle Clamp(56) £k X 1
7-3 6109109 Needle Clamp(64) g1k X 1
8 - Needle(UY X 128 GAS) & 3
9 001900 Screw(1/8-44 X 2.4) IRy 4

10 6100176 Top Cover Thread Eyelet Bl B 1
11 ‘

12

13-1 6108007 Stitch Plate(48M) #iR 1
13-2 6108008 Stitch Plate(56M) #HiR 1
13-3 6108009 Stitch Plate(64M) #Hik 1
14 009142 Screw(9/64-40 X 4.8) =% 2
15 6100777 Counterweight, Complete Set A Sk g N E =) 1
16 6100178 Counterweight AN Sk e 1
17 120015 Screw(M5-0.8 x 10) xRy 1
18 6100180 Connecting Rod Ring Oy KU >y 1
19 6100778 Connecting Rod, Complete Set #HEOY R{HEE) 1
20 6100443 Connecting Rod HEOY R 1
21 6100182 Roller Bearing Z—RIRFZYT 1
22

23 000321 Oil Wick SHS 1
24 6100184 Connecting Rod Pin gHEOQY REY 1
25 6100785 Needle Bar Guide, C. Set EHHEERED) 1
26 6100186 Slide Block tHEEZRANEY 1
27 6100431 Needle Bar Guide HEEN 1
28 110010 Screw(M4-0.7 X 16) xRy 2
29 6100188 HR Device, Complete Set HRZELE (1R) 1
30 6100189 HR Cup HRAYF 1
31 6100190 HR Cup Lid HRAv /& 1
32 6100017 Seal Plug e 1
33 310036 HR Felt HRZzJL bk 1
34 6100192 HR Felt Guard Zxz)LbhA—R 1
35 006219 Screw(M4-0.7 X 14) Ry 2
36 6100193 Thread Retainer Disc Plate INAFAR 1
37 6100194 Needle Thread Retainer Disc /NERFI 1
38 6100195 Needle Thread Retainer Spring INBFINK 1
39 001093 Screw(1/8-44 x 2.2) xRy 1
40 260000 Screw(5/16-24 X 15.88) xRy 2
41-1 6109100 Needle Clamp(32)(Extra) £k A (R EERSR) 1
41-2 6109101 Needle Clamp(40) (Extra) &1k X (FEEB) 1
41-3 6109102 Needle Clamp(48)(Extra) £k A (RHETRER) 1
42-1 6108000 Stitch Plate(32M)(Extra) R (REESRR) 1
42-2 6108001 Stitch Plate(40M)(Extra) R (EEERSR) 1
42-3 6108002 Stitch Plate(48M)(Extra) R (REESRR) 1

CF2300M



T—

[@@®

@

(
A
N
~J
N 2’
N
PSRy s l'
. A ’
N v ,
A N .
’ \ ’
/ . K
K - - - - - I §) . .
’ A
\
’ \ v
v
w
w

N
“m

2 Needle

TN
/ 21-1
L

21-2

CF2300M



PRESSER FOOT MECHANISM
e

T HEE

8

‘Ref.No Parts No. Description m A Amt. Req
1 6100196 Presser Spring Regulator HIREgmRY 1
2
3 000445 Lock Nut AvyZJ7Fwvbk 1
4 6100199 Presser Bar Spring(Outer) BIBENZRX) 1
5 6100198 Presser Bar Connecting Bracket BIe¥ 1
6 004440 Screw({11/64-40 x 8.3) xy 1
7 6100200 Presser Bar Guide HIBEA 1
8 004441 Screw(11/64-40 X 16) IRy 2
9 6100201 Presser Bar Spring(Inner) RIS/ VR () 1

10 6100202 Presser Bar g 1
11 6100203 Oil Protector Ring pi: i DR 1
12 6100790 Collar(9 x 15 X 7.5mm) - 1
13 001459 Screw(9/64-40 X 3) xRy 2
14 6100205 Finger Guard T4V HA—R 1
15 110002 Screw(M3-0.5 x 5) jl = 1
16-1 6307050 Presser Foot, C. Set(48) I (%8) 1
16-2 6307052 Presser Foot, C. Set(56) T (F8) 1
16-3 6307054 Presser Foot, C. Set(64) HI(#) 1
17 110004 Screw(M3.5-0.6 x 8) Ry 1
18 110084 Screw(M3.5-05 X 4.2) =3 1
19 000327 Lock Nut Ovo+wvbk 1
20 260006 Adjusting Screw(1/8-44 X 9.5) BRI 1
21-1 6307000 Presser Foot, C. Set(32)(Extra) I (#8) (RpESRam) 1
21-2 6307002 Presser Foot, C. Set{40) (Extra) I () (FES) 1
22 6100206 Lifter Link mUY>Y 1
23 006038 Screw(3/16-32 X 2.2) IR 2
24 6100207 Lifter Link Lever FUUYILIR— 1
25 000690 Fastener Pin IEXEY 1
26 6100208 Lifter Spring BB RR 1
27 6100209 Collar(8 x 16 X 8mm) ho— 2
28 009604 Screw(11/64-40 x 5.5) xRy 4
29 6100350 Lifter Shaft BT 1
30

31 6100210 Intermediate Lever BB HLIN— 1
32 120017 Screw(M5-0.8 X 15) =37 1
33 6100351 Retaining Ring 1k A& 2
34 6100352 Connecting Pin BEEY 2
35 6100211 Connecting Plate R 1
36 6100212 Lifter Lever(Small) HITHT LIIN—{]) 1
37 004591 Screw(15/64-28 x 9.5) ERY 1
38 6100213 Lifter Lever WITBT L /IN— 1
39 6100214 Lifter Lever Stop HIBITLN—A Ny 1
40 004358 Screw(9/64-40 X 5.6) xRy 2

Ref. No. 41 to 51

See the following Page.

CF2300M



CF2300M



PRESSER FOOT MECHANISM

HITE

38

Ref.No Parts No. Description m A Amt. Req
41 6100215 Tension Release Lever RIEA BT 1
42 005542 Screw(11/64-40 X 14.5) kxy 1
43 6100216 Tension Release Shaft FRIE A Yy 1
44 6100044 Swing-proof Spring BhiR/ R 1
45 6107005 Presser Foot Spring(Left) INFI/RR(E) 1
46 6107006 Presser Foot Spring(Right) INBIZ/INR(A) 1
47 6107033 Presser Foot Hinge Pin HIeyIy 1
48 130016 Screw(M2.5-0.45 X 6) I8 4
49 6100625 Lifter Spring BIBET /xR 1
50 6100624 Cap Frwv/ 1
51 340014 Roll Pin(3 x 12mm) A=y

CF2300M



24

25

CF2300M



SPREADER MECHANISM

gD RIL—/NEE

9

Ref.No Parts No. Description m B Amt. Req
1 6100217 Connecting Rod, Complete Set JL—/R0Ow R{#A) 1
2 6100218 Eccentric A i 1
3 160003 Screw(M5-0.8 x 5) Exry 2
4 6100219 Roller Bearing —Z—RIRFYVT 1
5 6100220 Connecting Rod Jb—Avy R 1
6 6100144 Retaining Ring AR 1
7 110009 Screw(M4-0.7 x 8) bxy 1
8 300006 Washer vy 1
9 6100379 Adjusting Lever Pin AETIL - 1

10 000528 Washer A o 1
11 100003 Nut(M6-1.0) Fwhk 1
12 6100053 Collar(12 x 20 X 8mm) Hn>— 1
13 009604 Screw(11/64-40 X 5.5) Exy 2
14 6100221 Adjusting Lever ECIE A 1
15 120013 Screw(M6-1 X 15) IRy 1
16 6100222 Driving Shaft JU— /X 1
17 6100224 Rocking Arm JL—/RY B 1
18 160007 Screw(M6-1 X 6) Ry 2
19 6100355 Rocking Pin =R Y 1
20 6100225 Spreader Bar JU— I 1
21 6100226 Bushing Ring Tyoauvs 1
22 6100227 Collar(10 X 18 X 7mm) ho>— 1
23 009526 Screw(9/64-40 X 4.4) xRy 2
24 6100228 Spreader Holder g RIL—/A 1
25 6109305 Spreader il RL—IX 1
26 110031 Screw(M4-0.7 X 12) IERY 2

CF2300M



CF2300M



LOOPER DRIVING MECHANISM
- =

JL— I EE

10

RefNo Parts No. Description m A& Amt. Req
1 6100229 Looper Rocker Connecting Rod, C. Set(2) JL—/ &1 0y R{#H2) 1
2 6100230 Looper Rocker Connecting Rod, C. Set(1) JL—/SRi#EOy R(#1) 1
3 6100231 Looper Rocker Connecting Rod JL—REifEAY K 1
4 120001 Screw(M4-0.7 X 14) ExY 5
5 6100232 Looper Rocker Eccentric L=/ FEY 1
6 160003 Screw(M5-0.8 x 5) kxry 2
7 6100356 Connecting Rod Pin I—/ETEROY FEY 1
8 300000 Washer A 1
9 100002 Nut vk 1

10 6100233 Looper Rocker Lever ALY 1
11 005650 Screw(M5-0.8 x 14) xRy 2
12 6100234 Looper Rocker Adjusting Guide Plate JL—/CRIFBEIA 1 Nk 1
13 110007 Screw(M2.5-045 X 6) Exy 2
14 170021 Adjusting Screw(M2.5-045 x 10.5) HERY 1
15 6100235 Collar(10 x 17 X 8mm) N7— 1
16 160001 Screw(M4-0.7 X 4) xRy 2
17 6100236 Looper Rocker Shaft JL— ) CHIt Eh 1
18 6100237 Looper Rocker Arm I—/RY B 1
19 6100238 Looper Slide Block JL—JEiRE 1
20

21 6100240 l.ooper Slide Block Pin JL—/REIRHE > 1
22 160009 Screw{M5-0.8 X 5) ERY 1
23 6100241 Looper Connecting Rod, C. Set JL—/ROw R(#A) 1
24 6100380 Link Pin(Short) =Y > o EV(ER) 1
25 009604 Screw(11/64-40 X 55) xRy 1
26 6100242 Looper Driving Lever Link —=RU>y 1
27 001457 Screw(11/64-40 x 3.3) kxry 1
28 6100358 Link Pin{Long) JL—IRU > I EVR) 1
29 6100243 Looper Driving Lever JU—J &l 1
30 160007 Screw(M6-1 X 6) Ry 2
31 6100244 Collar H>— 1
32 6100245 Looper Driving Shaft JL—J R 1
33 6100246 Looper Holder IL—IE 1
34 000669 Washer A o 1
35-1 6109301 L ooper =R 1
35-2 6109309 & Looper(Extra)(Hard Plating) W—REFELm) (FEEA v F) 1
35-3 6109308 ¢ Looper(Extra)(Hard Plating) L= EERR) FEE A v F) 1
36 110057 Screw(M4-0.7 X 7) Exy 1
37 6109202 Needle Guard(Front) #3554 (8l) 1
38 004236 Screw(3/32-56 x 4.2) =) 1
39 009934 Screw(M5-0.8 X 16) IExRY 1

CF2300M



CF2300M



FEED DRIVING CONTROL MECHANISM
]

AU U SR E S

11

Ref.No Parts No. Description m % Amt. Req
1 6100247 Feed Bar Driving Shaft EUE 1
2 6100248 Main Feed Bar Lever k) LIK— 1
3 120006 Screw(M6-1 X 12) 1Exry 3
4 6100249 Differential Rocker, Complete Set BiIxE U B (5H) 1
5 6100250 Differential Rocker B B 1
6 6100251 Differential Regulating Slider 2715 1
7 6100252 Differential Regulating Slider Cap AZATE 1
8 110033 Screw(M3-0.5 x 6) xRy 2
9 6200092 [6100253] Collar(10 X 19 X 9mm) No— 1

10 160003 [005000] Screw(M5-0.8 X 5)[9/64-40 X 5.7] Ry 2
11 6100254 Differential Lever(lnner), C. Set ZEL/\— () (#) 1
12 6100255 Slider Link XZATIYY 1
13 6100343 Retaining Ring Aby Uy 1
14 6100360 Slider Link Pin & X G AV MA7E 1
15 6100256 Differential Lever(Inner) ZEL/—() 1
16 6100257 Feed Bar, Complete Set BIRX Y & (1) 1
17 6100258 Main Feed Bar #BEYE 1
18 6100259 Differential Feed Bar BIE Y & 1
19 140018 Screw(M5-0.5 x 6) IRy 1
20 300000 Washer WAV o 2
21 6100260 Connection Bushing BEU YV Ty 1
22 6200190 [6100261] Differential Feed Bar Connection BpEY U 1
23 140017 Screw(M5-0.5 X 6) =3 1
24 6100262 Main Feed Bar Connection wEVYV o 1
25 6100263 Connection Bushing BRVUYITva 1
26 6100361 Retaining Ring Ay FUT 1
27 6100235 Collar(10 X 17 X 8mm) 77— 1
28 160001 Screw(M4-0.7 x 4} f= ) 2
29 000690 Roll Pin a-LEey 1
30 6100264 Differential Lever Spring =g LJN—/x 1
31 6100363 O-ring(P7) ouyy 1
32 6100265 Differential Lever Shaft =EIL/N—# 1
33 6100266 Differential Lever(Left) ZEL/IN—(L) 1
34 110009 [T10013] Screw(M4-0.7 x 8)[M4-0.7 X 8] xRy 1
35

36 6100267 Differential Feed Graduation = BEER 1
37 110045 Screw(M4-0.7 X 12) jI==3) 2
38 310072 Felt ZxlLb 1
39 000210 Adjusting Nut BETF v ~ 1
40 005511 Adjusting Screw(1/4-40x11,11/64-40x4) Ffix 1
41 6100269 Differential Lever Stop EZEL/IN—A byt 2
42 000669 Washer AR 2
43 000600 Spring Washer ATV TTvv 2
44 005049 Screw(M5-0.8 X 8) Ry 2
45 310071 Oil Wick HS 1
46 6100364 Feed Adjusting Pin IFtrvEy 1
47 6100273 Feed Bar Block(Rear) AR 1
48 6100365 Retaining Ring Ay FUDT 1
49 6100275 Feed Bar Block(Front) AE(aN) 1
50 6100276 Roller Bearing Z—RILRFY T 1

CF2300M



CF2300M



FEED DRIVING MECHANISM
I

xUBE

12

RefNo Parts No. Description m A Amt. Req
1 6100271 Feed Bar Guide(Left) RUBHA R{E) 1
2 110080 Screw(M4-0.7 X 8) ERy 2
3 6100272 Feed Bar Guide(Right) EUYBHARE) 1
4 160007 Screw(M6-1 % 6) bRy 3
5
6
7 6100274 Feed Bar Guide(Rear) REUBHA R(EER) 1
8
]

10

11 6100648 & Feed Dog Regulator, C. Set ®Y R 1
12 160003 & Screw(M5-0.8 x 5) xRy 3
13 6100642 [6100278] DrivingConnectingRodMechanism,C.Set %Y 0w R (H) 1
14 6100279 Feed Bar Driving Shaft Lever % g 1
15 120006 Screw(M6-1 x 12) Ji=87) 1
16 6100367 Connecting Rod Pin ErUOvREY 1
17 6100643 & Feed Dog Regulator, C. Set %) SHERR (1) 1
18 6100644 [6100280] Driving Connecting Rod, C. Set ®YU 0O KREHE) 1
19 6100647 [6100281]1 Feed Dog Eccentric EJTHFEY 1
20 6100282 Roller Bearing Z—RIRFIUT 1
21 6100283 Feed Dog Driving Connecting Rod EUQOw R 1
22 160016 Screw{M4-0.7 X 4.5) =87 1
23 6100646 & Eccentric Link IFEU>Y 1
24 6100645 [6100284] Feed Dog Regulating Eccentric RURHTFEY 1
25 180002 Screw(M3-0.5 x 4) Exy 2
26 6100285 Feed Dog Regulating Plate Spring RUBRE 7L — R 1
27 6100286 Feed Dog Regulating Plate EURMZL— bk 1
28 6200137 [6100287] Feed Dog Regulating Gear XYREF T 1
29 180003 Screw(M5-0.8 x 8) xy 1
30-1 6109000 Differential Feed Dog(32,40,48,56) BEY 1
30-2 6109001 Differential Feed Dog(64) BixE Y 1
31-1 6109002 Main Feed Dog(32,40,48,56) Bxy 1
31-2 6109003 Main Feed Dog(64) #xyY ]
32 110039 Screw(M3.5-0.6 x 10) xRy 1
33 300050 Washer WA 1
34 110004 Screw(M3.5-0.6 x 8) ExRY 1
35 6100288 Feed Bar Shield Holder(Front) #*=V B Y— LT (5l) 1
36 130003 Screw(M4-0.7 X 7.3) xRy 1
37 130024 Screw(M4-0.7 X 7.3) IR 1
38 110079 Screw(M4-0.7 x 8) = 1
39 6100289 Feed Bar Shield EVEY—IL 2
40 6100290 Feed Bar Shield Holder(Rear) RVEY—-ILEI(E) 1
41 110070 Screw(M3-0.5 X 6.3) xRy 1

CF2300M



CF2300M



LUBRICATING MECHANISM
e

faimekeE

13

RefNo Parts No. Description m & Amt. Req
1 6100291 Oil Receiver Mz om 1
2 110012 Screw(M4-0.7 X 5) kxy 5
3 000234 Nut Fvhk 1
4 310026 Oil Wick(No.4-150mm) SHS 1
5 6100293 Oil Pipe TG 1
6 160001 Screw(M4-0.7 X 4) Exy 1
7 310027 Oil Wick{No.4-530mm) HS 1
8 6100369 O-ring(P5) oOuvy 1
9 6100295 QOil Wick Holder ST 1

10

11 110036 Screw(M3-0.5 X 6.5) Ry 1
12 6100002 Qil Filter Cap AN TANIErYS 1
13 110045 Screw(M4-0.7 X 12) xRy 3
14 6100370 O-ring{P42) ovuvy 1
15 6100296 Qil Filter FA1NT7 1LY 1
16 6100297 Qil Filter Connector FAINT 1 LT HF 1
17 6100298 Felt )Lk 1
18 6100299 Suction Pipe WAL T 1
19 6100300 Suction Pipe Bushing WBANRA T Ty 1
20 6100301 Qil Tube(3 X 5-x 500mm) FAIIRACT 1
21

22 6100302 Qil Pipe Unit Bm/1 7 (f8) 1
23 6100303 Oil Tube Clamp TR 6
24 6100304 Qil Tube(Long), Complete Set W/ 7 (R) (18) 1
25 6100305 Oil Tube(4 x 6 x 397mm) FAIWIRACT 1
26 6100306 Oil Filter Screen Clamp BaEET 1
27 6100307 Oil Filter Screen EEH 1
28 6100308 Oil Tube Joint, Two Way W OE#RF 1
29 6100309 Qil Tube{4 X 6 X 175mm) FAIWIRAT 1
30 6100310 Oil Tube Joint, One Way FOEMSE 3
31 004124 Fitting Stud(Short) BMFIRNIL b (FE) 4
32 000567 Seal AQTE = 1
33 6100313 Oil Tube(Short), Complete Set Em/r Z(58) (1) 1
34 6100314 Oil Tube(4 x 6 X 45mm) FdALIWIRAT 1
35 6100615 [6100315] Oil Pump, Complete Set R Z(f8) 1
36 6100616 [6100316] Oil Pump Driving Worm Gear DA—LFF 1
37 160001 Screw(M4-0.7 X 4) xRy 2
38 120013 [120006] Screw(M6-1 x 15)[M6-1 X 12] =87 2
39 6100317 Suction Pipe Y NAC v 1
40 000419 Nut JXIIEXF v 1
41 6100318 Oil Nozzle for Worm Gear AT 1
42 6100319 Dustproof Plate P EEHR 1
43 6100320 QOil Sight Gauge AT = 1

CF2300M



14

CF2303M(1)

Type R

Type @

Type P

CF2300M



CF2303M EXCLUSIVE PARTS(1)
S

T7ETILERSBMm(T)

14

RefNo Parts No. Description m % Amt. Req
1-1 6101006 Folder(for Type P) ER(P) 1
1-2 6101007 Folder(for Type Q) E#HQ) 1
1-3 6101008 Folder(for Type R) ER(R) 1
2 6101009 Folder Clamp EREEH 1
3 009932 Screw(11/64-40 X 4) kxy 2
4 005554 Screw(7/32-32 X 6.5) jl=a) 1
5 6101010 Folder Support EHRGE 1
6 6101011 Folder Support Fixing Plate EHERGEEEH 1
7 140019 Screw(M5-0.8 x 14) Fxy 2
8 6101000 Front Cover BIFE S H1/8— 1
9 6101001 Front Cover(Small) FIBEF 71/8—(Y) 1

10 110013 Screw(M4-0.7 X 8) xRy 3
11 6101015 [6101002] Fabric Slide Plate TR 1
12 000426 Washer Ty 1
13 110105 Screw{M5-0.8 X 12) xy 1
14 6101003 Dustproof Cover BEEEH /X — 1
15 110104 Screw(M4-0.7 X 8) xRy 2
16 6101004 Looper Thread Take-up Cover HNLHIN— 1
17 6100007 Cloth Plate(Small) INAIN— 1
18 6100004 Side Cover R+ H/N— 1
19 6100020 Rubber Cushion(Large) AR W u UNpN| 1
20 6100022 Cover Latch Spring VAR A AN S 1
21 180018 Screwed Pin(M4-0.7 X 7) vy 1
22 6100040 Side Cover Holder BRFAN-ZT 1
23 6100336 & Eyelet Cover FEH/N— 1
24 110013 & Screw({M4-0.7 x 8) =3 1

CF2300M



15
CF2303M(2)

1
2

1-
1-

CF2300M



CF2303M EXCLUSIVE PARTS(2)
s

Y7 EFTILERERMR(2)

15

Ref.No Parts No. Description m A Amt. Req
1-1 6107015 Presser Foot, C. Set(56) T (FH) 1
1-2 6107016 Presser Foot, C. Set(64) HI(R) 1
2 001186 Screw(9/64-40 X 7.8) = 1
3 6101012 Presser Foot Spring INRIT /R 1
4 005133 Screw(1/8-44 X 4.5) Exy 1
5 000220 Lock Nut OvoFvhk 1
6 003300 Adjusting Screw(1/8-44 X 15) HEIRY 1
7 6101013 Presser Foot Hinge Pin HIeyIEy 1
8 6101014 Tape Guide F=THANR 1
9 001230 Screw(3/32-56 X 3.8) =3 1

10-1 6108013 Stitch Plate(56M) iR 1
10-2 6108014 Stitch Plate(64M) iR 1
11 6109005 Main Feed Dog #xY 1
12 6109004 Differential Feed Dog Enpe) 1
13-1 6109101 Needle Clamp(40) g1k X 1
13-2 6109100 Needle Clamp(32) #1E X 1
13-3 6109102 Needle Clamp(48) g1k X 1
14 001900 Screw(1/8-44 x 24) xRy 3
15-1 6107013 Presser Foot, C. Set(40) T (58) 1
15-2 6107012 Presser Foot, C. Set(32) AT 1
15-3 6107014 Presser Foot, C. Set(48) I 1
16-1 6108011 Stitch Plate(40M) R 1
16-2 6108010 Stitch Plate(32M) #iR 1
16-3 6108012 Stitch Plate(48M) iR 1

CF2300M



16
EC DEVICE for CF2303M

1

CF2300M



€ EC DEVICE for CF2303M
S

ECKE

16

RefNo Parts No. Description m A Amt. Req
1 6109901 EC Device, Complete Set ECZE (M) 1
2 6101102 Cutting Device, Complete Set By FEEE () 1
3 6101103 Cutting Device Basement oy YEES 1
4 120011 Screw(M6-1 X 18) kxry 2
5 000528 Washer Tyy 2
6 000011 Nut Fvhk 4
7 6201102 Cord Clamp(3N- ¢ 5.3) aA—RoZ>7 1
8 001175 Screw(9/64-40 x 8) kxy 1
9 6101104 Cutting Knife Connecting Lever IR 1

10 005115 Screw(1/4-28 X 19) kxy 1
11 6101105 Sliding Block Ak 1
12 6101106 Sliding Block Pin A5 1
13 003638 Screw(11/64-40 X 4) Ry 3
14 6101107 Upper Cutting Knife Holder Ay & (E)RILY 1
15 003670 Screw(7/32-32 % 6.3) Ry 2
16 6101108 Upper Cutting Knife 1w 5 (k) 1
17 000538 Washer AR 2
18 002308 Screw(11/64-40 X 10.4) xRy 2
19 006245 Adjusting Screw(11/64-40 x 11.5) HERY 1
20 6101109 Upper Cutting Knife Holder Shaft Sy F(E)RILS E 1
21 6101110 Cutting Knife Cover Hy & HIN— 1
22 004440 Screw(11/64-40 x 8.3) =7 2
23 6101111 Lower Cutting Knife Ay E(F) 1
24 005550 Screw(11/64-40 X 13.5) xRy 2
25

26 6101112 Collar(10 x 18 X 7.5mm) h>— 1
27 6101113 Press Spring hy (BRI RR 1
28 0004298 Washer AR 4 1
29 6101114 Return Spring AvF(LRYIR 1
30 005512 Screw(11/64-40 x 3) Exy 1
31 6101115 Return Spring Latch INREMT 1
32 003635 Screw(1/4-40 X 6) i) 1
33 6101116 Solenoid yL /AR 1
34 6101117 Fabric Guide T—7EAR 1
35 004314 Screw(1/8-44 x 5.6) xRy ‘ 1
36 6101118 Control Box Stay HERy 2 R 27« 2
37 006905 Wood Screw(¢ 5.1 x 20) ARRY 4
38 6101119 Control Box, Complete Set HIEDERIE (1) 1
39 6101120 Control Board HIHEAR 1
40 6101121 Knee Switch, Complete Set BRR 1w F(#8) 1
41 6101122 Knee Switch BER Ay F 1
42 300031 Washer Ty 4
43 300033 Spring Washer A7V T Tvv 2
44 100038 Wing Nut FavuFrvhk 2
45 6101123 Knee Switch Holder A Ay FEUTIR 1
46 006910 Wood Screw(¢ 6.8 X 26) RRY 2
47 6101124 Stitch Plate Support #iR& 1
48 6101100 Cloth Plate(Large) RKAIN— 1

CF2300M



17

EXTRA PARTS

CF2300M



SUPPORTING BOARD

RTIR

RefNo Parts No. Description m 4 Amt. Req
1 6100323 Supporting Board, C. Set ZUHR () 1
2 6100324 Supporting Board ZTIR 2
3 180020 Setting Screw(M6-1 x 15) BT xy 4
4 6100325 Oil Resrvoir Rubber Cushion TLEE 4
5 000070 Hanging Nut mYFvhb 4
6 009861 Hanging Bolt(M8-1.25 X 95) BURILK 4
7 000162 Washer Tyy 12
8 000016 Nut +vhk 12
9 6101005 Spacer(See the table below) AR—Y(T&RZR) 12

10 6100326 Supporting Board Rubber Cushion ZTRTLEE 4
11 6100327 SupportingBoardRubberCushion(Lower) 7R TLBE(T) 4
12 6100328 Chain Guide #AHAR 1
13 000541 Washer AV 2
14 110009 Screw{M4-0.7 X 8) xRy 2
15 6100636 Belt Cover NIV~ AR~ 1
16 110028 Screw(M6-1 X 46) Exy 2
17 6802618 Looper Threading Bar —IRRBY 2
18 6307004 Fabric Guide(Long) TwHA R(R) 1
19 110027 Screw(M2.5-045 x 35) Exy 1
20 6101042 Edge Guide(Right) ERE) 1
21 6101043 Edge Guide(L.eft) ER(E) 1
22

23

24 6101047 Supplementary Front Cover #BhA/I— 1
25 110105 Screw(M5-0.8 X 12) =85 2
26 000426 Washer AV A 2

Note : Number of Spacer(6101005) to be used.

() A _—4(6101005)DfEAES

Thickness of Table

Number of Spacer

vﬁ'—j‘}bo)gé AR—HDEX
for 40 mm 3pcs. X 4=12pcs.
for 45 mm 2pcs. X 4= 8pcs.

for 50 mm 1pc.

X 4=4pcs.

CF2300M



18

28 CF2303M

CF2300M



THREAD STAND

Ria

18

Ref.No Parts No. Description m A Amt. Req
1 6802627 Thread Stand, C. Set(6 Spools Type) RirZ& ($H) (64%A) 1
2 6802601 Column Cap AT LFvv 7/ 1
3 6802602 Column Pipe(Upper) A5 LI F(E) 1
4 6802603 Thread Guide Holder(Large) HA RIRILY(K) 1
5 911002 Screw(M4-0.7 x 20) xRy 1
6 911001 Screw(M4-0.7 X 12) xy 3
7 910001 Nut vk 4
8 6802604 Column Pipe Connector AZ LA THF 1
9 9110086 Screw(M5-0.8 X 13) Ry 2

10 910000 Nut FTwv bk 8
11 6802605 Column Pipe(Lower) AZ L1 T(F) 1
12 930052 Washer ARG 1
13 930053 Spring Washer ATV T T+ 1
14 910003 Nut(M16-1.5) Fw bk 1
15

16 6802607 Thread Hanger(3 Spools Type) AL w RNV AHBELRE) 4
17 6802608 Thread Eyelet ALy bk 6
18 6802609 Thread Hanger Holder AL w RNV AEE 4
19 911060 Screw(M6-1 X 15) kxy 4
20 6802610 Thread Guide Arm HARF7 -4 1
21 6802611 Thread Guide Holder(Small) S RIRILT N 1
22 6802628 Thread Guide(6 Spools Type) ALy RAA RBERFE) 1
23 6802613 Spool Cushion A=y ay 6
24 2802614 Spool Pin A7 — )Lk 6
25 6802615 Spool Mat A=~y ~ 6
26 6802616 Spool Seat Disc Zom 6
27 930055 Spring Washer ATV TTyov 6
28 6802619 Knitted Tape Stand, C. Set XYVPRF—TFRIVR 1
29 6802620 Tape Pin F—TXHE 1
30 6802621 Tape Disc T—TRTIR 1
31 000433 Washer A 1
32 6802622 Tape Disc Block F—72IiR7AY Y 1
33 911062 Screw(M4-0.7 X 15) IERY 4
34 910001 Nut Fv bk 4
35 6802623 Tape Stand Bar F—TRIVREE 1
36 001448 Screw(15/64-28 X 55) xRy 1
37 6802624 Tape Stand F—TAFVER 1
38 005148 Wood Screw(¢ 4.5 x 25) ARY 3
39 6802625 Tape Guide Bar F—~7HA RE 1
40 6802626 Tape Guide T—7HAR 2

CF2300M



19

WARNING LABEL ZEEHS X)L
LABEL Parts No. Description
N Sy T

390220 |SAFETY INSTRUCTON LABEL

BEEEE| 0/ - ERIBLER |

SR 9 FEDO L,
ADANGER | oy hoBitac b,

DANGER : WARNING OF ELECTRIC SHOCK BY

it
B
—
il

D
>
=
-_
O
=

To open this cover, HGHVOLTAGE
turn off power 390144
supply and wait ey ot o
more than 5 minutes T
before opening.
“Be sure to connect earth line”.
390145 '
A
ROTATING-DIRECTION
SYMBOL : CHECK CORRECT ROTATING
390146 DIRECTION
[EERAMERR N
EYE GUARD : TAKE CARE NOT CAUSE INJURY
A TOEYES
390147 | BELT COVER: DO NOT INSERT FINGERS
THEER
CAUTION HIEETIL
GAUTION FOR HGH TEMPERATURE :
DO NOT TOUCH STEPPING MOTOR AND
390148 | SOLENOID

—tn 1§, —
BateoNL

CF2300M




Yjamato
YAMATO SEWING MAGHINE

P/N 6810005(P)

No. 2 Edited in 2007.5
(CF2300M) Printed in Japan 2007.5.1H®



	Contents
	目次
	[P1]   MISCELLANEOUS COVER(1)
	[P1]   カバー関係(2)
	[P2]   MISCELLANEOUS COVER(2)
	[P2]   カバー関係(2)
	[P3]   MISCELLANEOUS THREAD EYELETS
	[P3]   糸道関係
	[P4]   MISCELLANEOUS BUSHING & EYE GUARD
	[P4]   ブッシュ及びアイガード関係
	[P5]   MAIN SHAFT DRIVING MECHANISM
	[P5]   下軸機構
	[P6]   UPPER SHAFT & NEEDLE THREAD TAKE-UP MECHANISM
	[P6]   上軸及び針糸繰リ機構
	[P7]   NEEDLE BAR MECHANISM
	[P7]   針棒機構
	[P8]   PRESSER FOOT MECHANISM
	[P8]   押エ機構
	[P9]   SPREADER MECHANISM
	[P9]   飾リ糸ルーパ機構
	[P10] LOOPER DRIVING MECHANISM
	[P10] ルーパ機構
	[P11] FEED DRIVING CONTROL MECHANISM
	[P11] 前送リ調節機構
	[P12] FEED DRIVING MECHANISM
	[P12] 送リ機構
	[P13] LUBRICATION MECHANISM
	[P13] 給油機構
	↓EXCLUSIVE PARTS/サブモデル専用部品
	[P14] CF2303M(1)
	[P15] CF2303M(2)

	[P16] EC DEVICE for CF2303M
	[P17] SUPPORTING BOARD
	[P17] 受ケ板
	[P18] THREAD STAND
	[P18] 糸立台
	[P19] WARNING LABEL
	[P19] 警告ラベル



